OO

200 DUKE WHITE ABS 2013 <2013><EU><F8103M5>

FRAME
13986

Pos Part Number Description Additional Text Quantity
1 90103001100 FRAME 1.00
2 90103039000 FOOTR. BRACKET FRONT R/S 1.00
3 90103038000 FOOTREST BRACKET FRONT L/S 1.00
4 90103041033 footrest front right cpl. 1.00
5 90103040033 footrest front left cpl. 1.00
6 90103049000 FOOTREST BRACKET REAR R/S 1.00
7 90103048000 FOOTREST BRACKET REAR L/S 1.00
8 90103051033 footrest rear right cpl. 1.00
9 90103050033 footrest rear left cpl. 1.00
10 90103006000 ENGINE SUPPORT R/S 1.00
11 90103005000 ENGINE SUPPORT L/S 1.00
12 90103038001 footrest support holder, front 2.00
14 90104070000 chainguide 1.00
15 90104066010 spacer chainguide 2.00
16 90103038002 FLANGED NUT M10X1.25 WS14 2.00
17 J025100926 HH COLLAR SCREW M10X1,25X92 2.00
18 J025102656 HH COLLAR SCREW M10X1,25X265 1.00
19 J025101103 HH COLLAR SCREW M10X110 WS14 1.00
20 J011080163 HH COLLAR SCREW M8X16 SW14 4.00
21 J027081053 HH COLLAR SCREW M8X105 SW12 1.00
22 J020080273 AH SCREW M8X27 4.00
23 J125080003 WASHER 8,2X16X1,5 4.00
24 90103044000 BOLT FOR FOOTREST 4.00
25 90103042000 footrest return spring 2.00
26 J770009015 O-RING 9X1,5 4.00




27 J125080004 WASHER M8 4.00
28 J094018250 PIN 25X1,8MM 4.00
29 90103052000 footrest lock plate 1 2.00
30 90103053000 footrest lock plate 2 2.00
31 90103040001 PLAIN WASHER 6,4X12X1 2.00
32 J029060103S CAP SCREW M6X10 SS 2.00
33 90103000002 ANTI-ABRASIVE TAPE 0.00
33 90103000001 ANTI-ABRASIVE TAPE 0.00
33 90103000003 ANTI-ABRASIVE TAPE 0.00
99 90104070010 CHAIN GUIDE KIT 125 DUKE 0.00




